Spare Part Book

HV 2016 2018

GEO Italy S.R.L.
Latest release: 16/03/2021 Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO’

‘Macchine Agrcole




Assembly: HV_parte 1

(9) (o 1

® ®

L @e e ® 6 R & & ®

-
A
%
2
5
hart
©)
=
©)

[
<
Q
N
c
©
-
=
)
©
9
o
c
O
©
-
(")
©
o
<t
0
o
<
-
)
-
N
[
-
©
o
o
<
o
&
>




Machine: HV 2016 2018

®
Assembly: HV_parte 1 GE—O

Pos Code Description NOTE Q.
1 HV200.001 Frame 1
2 GB/T.93-1987-10 Spring washer 10 8
3 GB/T5782-2000-M10x30 Bolt M10x30 9
4 HV200.004 Suspension connecting plate 2
5 HV200.005 Suspension Bracket 1
6 HV200.006 BOLT M18x110 1
7 HV200.007 WASHER 18 2
8 HV200.008 LOCKNUT 18 1
9 HV200.009 Height adjuster 1
10 HV200.011 Square neck bolt M10x60 22
11 HV200.012 Spring 22
13 HV200.013 LOCK BOLT M10x20 1
14 HV200.014 LOCKNUT 24 2
15 GB/T97.1-2002-10 Plain washer 10 22
16 GB/T.6170-2000-10 NUT 10 30
17 HV200.019 Bearing 208 2
18 HV200.018 BOLT M12x45 8
19 GB/T.95-2000-12 WASHER 12 8
20  HV200.020 LOCKNUT 12 8
21 HV200.021 Sieve frame 1
22 HV200.022 HV Roller 184 cm 1
23 HV200.023 LOCKNUT 20 1
24 HV200.024 WASHER 20 1
25 HV200.025 BOLT M20x110 1
26  GB/T.889.1-2000-16 Lock Nut M16 1

GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: HV 2016 2018

®
Assembly: HV_parte 1 GE—O

Pos Code Description NOTE Q.
27  GB/T.95-2000-16 WASHER 16 2
28  HV200.028 Wheel Assembly 1
29 HV200.029 Wheel frame 1
30  HV200.030 Locking Bolt M24x50 2
31 GB/T5780-2000-M16x120 Bolt M16x120 1
32 HV200.032 WASHER 24 2
33 HV200.033 PIN B 4x85 2
34 HV200.034 LOCK PIN 16x95 2
35  HV200.035 Support leg 1

GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




